



**Test Report No. 68.402.25.0527.01**  
**Rev. 00**  
**Dated 2025-06-18**

Applicant: XIAMEN HODA CO., LTD  
Address: Unit 606, No. 11, Duying Road, Jimei District, Xiamen CHINA.361021  
Sample Description: pushchair parasol, awning, 84271, 84301, grey  
Model No.: /  
Colour: grey  
Fiber Content: 100 % polyester (recycled)  
Buyer: XXXXXXXXXX  
Sample Received Date: 2025-06-03  
Test Period: From 2025-06-03 to 2025-06-11  
Location of Testing: TÜV SÜD Certification and Testing (China) Co., Ltd. Shenzhen Branch  
Purpose of examination: Harmful substances testing(Refer to next page)  
Test Result: Refer to following page(s)  
Remark: - The result relates only to the items tested.  
- The test item(s) was specified by client.

TÜV SÜD Certification and Testing (China) Co., Ltd. Shenzhen Branch  
TÜV SÜD Group

Prepared by:

Reviewed by:

*Jenny Luo*



*Scarlett*

Jenny Luo  
Project Handler

Scarlett Liang  
Designated Reviewer

Any use for advertising purposes must be granted in writing. This technical report may only be quoted in full. This report is the result of a single examination of the object in question and is not generally applicable evaluation of the quality of other products in regular production. For further details, please see testing and certification regulation, chapter A-3.4.

Disclaimer Measurement Uncertainty: Unless otherwise agreed upon, pass or fail verdicts are given based on the measured values without consideration of measurement uncertainties. Please note, every test method has a measurement uncertainty which has been evaluated by the laboratory according to ISO IEC 17025 requirements. By taking measurement uncertainties into account it might happen that measured values can neither be assessed as pass or fail.

TÜV SÜD Certification and Testing (China) Co., Ltd. Shenzhen Branch  
TÜV SÜD Group

Tel.: (86) 755 88286998  
Fax: (86) 755 88285299

Building 12 & 13, Zhiheng Wisdomland Business Park,  
Guankou Erlu, Nantou, Nanshan District,  
Shenzhen, Guangdong 518052 China



Test Report No. 68.402.25.0527.01  
Rev. 00  
Dated 2025-06-18

#### SUMMARY OF TEST RESULTS


No.	Test Requested	Summary
1.	Bumetrizole (UV-326) Content - analysis based on for authorization concerning Regulation (EC) No. 1907/2006 as published on the European Chemicals Agency (ECHA)	According to the specified scope and analytical techniques, the concentration are <0.1% (w/w)





Test Report No. 68.402.25.0527.01  
Rev. 00  
Dated 2025-06-18

1. TESTED SUBJECT DESCRIPTION

Test No.	Sample No.	Tested Material Description	Photo
T1	001	Grey fabric	





Test Report No. 68.402.25.0527.01  
Rev. 00  
Dated 2025-06-18

## 2. TEST RESULTS

### 2.1. BUMETRIZOLE (UV-326) CONTENT TEST

Test method: In-house method, extracted by organic solvent, analyzed by Gas Chromatography and Mass Spectrometry (GC-MS). [Reporting limit: 0.010%]

Test Item(s)	Result [%]
	Sample 001
Bumetrizole (UV-326) (CAS No. 3896-11-5)	< 0.010

Note:

- "%" denotes percent by weight
- "<" denotes less than

